



Certificate No. 226367.2

This document is to confirm that the following sample

Type of sample	Sample Name
Underlayer	Egalbase 7 mm - 716711

Has been tested in our laboratory on request of

Emission test under the approval principles of the DIBt and the AgBB-scheme

A test report was issued 2023-10-18 with the number 226367.2 containing detailed procedures and results.

The sample fulfills the requirements in the following standards:

AgBB specification and DIBt regulation from construction products

French Regulations on VOC emissions from construction products – Classification Class A+

Vienna, 19th October 2023
**OETI - Institut fuer Oekologie,
Technik und Innovation GmbH**

1230 Wien, Siebenhirtenstrasse 12A/Obj.8
+43 1 5442543-0 office@oeti.biz www.oeti.biz

i.A. Günther Sereinig, M.Sc

"Certificate" Page 1

to Report Fehler! Verweisquelle konnte nicht gefunden werden.2

CERTIFICATE